e COLULURNTONX

B Series
Garden Tractor

Parts List

Models:
B60 4TRAC
B250 4TRAC

@HBY)

- 366022400E « Oct 2016



MoDELS

TABLE OF CONTENTS

Model B60 4TRAC (B Series Garden Tractor)
Kawasaki FS481V, Twin Cylinder 603cc
Serial No. A0328984 +

Model B250 4TRAC (B Series Garden Tractor)
Kawasaki FR730V, Twin Cylinder 726cc
Serial No. A0328984 +

BONNEL ... 3
ChassiS/IFront AXIE ... 5
SEEEIING ..t 6
CONSOIE ... 7
(== Ll 2 T o | PRRRER 8
Body Link and Deck Tensioner Assemblies................... 9
PGC Lift e 10
Seat and Seat BOX ........cooovviiiiiiiiiiii e 11
PTO Bearing ASSEMDBIY .....c.cooiiiiiiiiiiiiiiiiiieceeee e 12
Chassis BeltS......ccooiiiiiiiiiiie e 13
HYdrauliCS.....ovvveeeii e 15
Rear TransSmISSION ........coviiieeiiiiieee e 16
Hand Brake ..o 17
PedalS ... 18
Hand Brake and Pedal Cables...........ccccocceeiieiiiiniinns 19
Deck Lift — Front Cradle ...........coooiiiiiiiiiiiieieiees 20
Deck Lift — Rear Cradle........cccoocvveeeiiiiiieeeiiee e 21
Deck Lift —Handle ..........ccocceeiiiniieee e 22
ENgine ASSEMDIY.......cc.uvviiiiiiieeie e 23
Loom COMPONENTS.......cooeeiiiiiiiiieeieeeieieiiii s 25
WiriNg Diagram.........eeeeeeeieeianiiiiiiiieeee e 27
Guarding ASSEmbIY ... 28
Decals — Safety ......ooccvviiiiieiee e 29
DecCals — StYIE ..o 30

© Copyright 2016 Ariens Company



BoONNET

Model B60 4TRAC

BOM ID | Number Qty | Description

1 329598700 | 1 ASM, RH BONNET PIVOT

2 329598800 | 1 ASM, LH BONNET PIVOT

3 018003700 | 2 BOLT, FLANGED M5 X 25 BUTTON HEAD
4 029429000 | 2 SCR, CAP HD M4 x 8

5 088005000 | 2 WSHR, Starlock M4.5

6 148014900 | 14 | PLASTIC, FIR TREE FIXING

7 148015000 | 1 BONNET, DUCT TRIM MK4

8 148992913 | 1 BONNET, COUNTAX KAWASAKI FS481& FR541V
9 148993200 | 1 PANEL, RH BONNET SIDE

10 148994000 | 1 LIGHT, LH LENS

11 148994100 | 1 LIGHT, RH LENS

12 148995400 | 1 PANEL, LH BONNET SIDE

13 148995700 | 1 MOLDED, GRILL COUNTAX

14 449881700 | 4 STRIP, LED

15 549119600 | 1 BRKT, BONNET CATCH

16 019484100 | 4 BOLT, FLANGED HEX HD M8 X 25




BoONNET

Model B250 4TRAC

BOM ID | Number Qty | Description

1 329598700 | 1 ASM, RH BONNET PIVOT

2 329598800 | 1 ASM, LH BONNET PIVOT

3 018003700 | 2 BOLT, FLANGED M5 X 25 BUTTON HEAD
4 029429000 | 2 SCR, CAP HD M4 x 8

5 088005000 | 2 WSHR, Starlock M4.5

6 148014900 | 14 | PLASTIC, FIR TREE FIXING

7 148015000 | 1 BONNET, DUCT TRIM MK4

8 148992914 | 1 BONNET, COUNTAX KAWASAKI FR730V
9 148993200 | 1 PANEL, RH BONNET SIDE

10 148994000 | 1 LIGHT, LH LENS

11 148994100 | 1 LIGHT, RH LENS

12 148995400 | 1 PANEL, LH BONNET SIDE

13 148995700 | 1 MOLDED, GRILL COUNTAX

14 449881700 | 4 STRIP, LED

15 549119600 | 1 BRKT, BONNET CATCH

16 019484100 | 4 BOLT, FLANGED HEX HD M8 X 25




CHAssIS/FRONT AXLE

Model All

BOM ID | Number Qty | Description

1 198003200 | 2 HUB, 16" FRONT WHEEL

2 327815300 | 1 ASM, WELD BULLBAR

3 329599100 | 1 ASM, AXLE PIN

4 329600700 | 1 ASM, 4WD BUTTERFLY

5 329605800 | 1 ASM, CHASSIS WELDED

6 405111200 | 2 ASM, WHEEL 16" FRONT WANDA

7 480000100 | 1 AXLE, 4WD FRONT

8 02886000 | 4 M10 x 30 Hex Screw

9 048000800 | 8 WHEEL, NUT M12

10 049383700 | 2 NUT, FLANGED M8

11 07921200 |2 19 MM EXTERNAL E -CLIP

12 081258200 | 2 washer, 32x20x1mm

13 088002900 | 4 M10 SINGLE COIL WASHER

14 09912600 |2 KEY, 40 MM X 3/16" FRONT WHEEL

15 109011600 | 2 FRONT, AXLE BRG - IGUS PSM-2225-45

16 14811800 | 2 CAP, PLASTIC HUB

17 30127800 |2 WASHER GALVENISED 46 x 19.5

18 019479700 | 2 M8 x 25 Hex Screw HT Grade 8.8

19 02886000 |4 M10 x 30 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
20 049381600 | 4 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
21 08819501 | 2 M8 Washer Form B Steel

22 089420500 | 4 M10 Washer Form B Steel Zinc Trivalent Clear




STEERING

Model All

BOM ID | Number Qty | Description

1 10801700 |1 BRG, COLUMN LOWER

2 10802200 |2 BRG, 6203 - 3/4"

3 10872600 |2 ROD, END

4 149591500 | 1 ASM, STEERING WHEEL

5 329601200 | 1 ASM, STEERING ARM 4WD

6 329601700 | 1 ASM, STEERING COLUMN 4WD

7 329601800 | 1 ASM, STEERING QUAD 4WD

8 329601900 | 1 ASM, STEERING CASSETTE 4WD

9 02912200 |6 BOLT, METRIC M5 X 16 MM

10 04885900 | 6 M5 Nylon Insert Nut Din 985 Zinc & Clear

11 049383700 | 7 NUT, FLANGED M8

12 088002800 | 12 | WSHR, M5 FORM C

13 14850500 | 1 WSHR, NYLON 26X14X2

14 149591400 | 1 COVER, STEERING WHEEL - ARIENS LOGO

15 18317400 |1 PIVOT, LEVER , DECK HEIGHT

16 186003200 | 1 COLLAR, PINION SHAFT

17 186003600 | 4 SPCR, TRACK ROD END

18 186005800 | 1 STEERING, LINK LONG 4WD

19 186006300 | 1 STEERING QUAD, TOP HAT

20 213112100 | 2 GEAR, STEERING

21 301048100 | 2 HOUSING, CASSETTE BEARING

22 52824700 |1 BRG, OILITE BUSH

23 549006300 | 1 PLT, IDLER GEAR SUPPORT

24 019483500 | 1 SCR, FLANGED HEX HD M8 x 16mm BZP

25 078000800 | 3 E-CLIP, @15.5mm SHAFT

26 019483500 | 2 BOLT, FLANGED HEX HD M8 X 16

27 019483600 | 4 BOLT, FLANGED HEX HD M8 X 20

28 019480400 | 2 M12 x 35 Hex Screw HT Grade 8.8 Zinc Clear Plate
29 028662600 | 1 M8 x 55 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
30 028001000 | 2 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate

31 018002300 | 2 M10 x 50 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
32 04872100 | 2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936

33 04886100 | 1 M10 Nylon Insert Nut Din 985 Zinc

34 049381600 | 2 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
35 088003600 | 2 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear
36 088004500 | 2 M10 Washer Form C Steel Zinc Plate

37 089418600 | 1 M8 x 25 x 3 Steel Washer 1ISO 4759-3-C

38 088002400 | 1 M10 Washer Form A Steel Zinc Trivalent Clear

39 08819800 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR

.

’

7 -




CONSOLE

Model All

N
N

BOM ID | Number Qty | Description BOM ID | Number Qty | Description

1 10801700 |1 BRG, COLUMN LOWER 24 449880300 | 1 SWITCH, IGNITION KEY

2 329594300 | 1 ASM, CONSOLE WELDED 25 449881400 | 9 RELAY,

3 528004600 | 1 THROTTLE, KAWASAKI TWIN CYLINDER 26 449881600 | 1 HOLDER, FUSE BOX

4 018003700 | 2 BOLT, FLANGED M5 X 25 BUTTON HEAD 27 458141900 | 1 BATTERY, 12V /32Ah

5 019479500 | 7 M5 X 16 SOCKET BUTTON HEAD SCREW 28 52803100 | 1 CAP, FUEL TANK

6 019484400 | 6 DASH, MOUNT K3x12mm PT Screw (TFC supply) 29 529469800 | 1 CABLE, CHOKE X SERIES, HONDA

7 02826300 | 1 M4 X 12 POZI PAN MACHINE SCREW 30 542020200 | 1 BRKT, RELAY

8 029429100 | 1 SCR, M5X20 CSK NYLON 31 549111600 | 1 BRKT, FUEL TANK

9 048001400 | 1 M5 JACK NUT 32 549112500 | 1 BRKT, DASHBOARD MOUNT

10 119071600 | 1 MAG, BONNET CATCH 33 549112600 | 2 BRKT, DASHBOARD DISPLAY

11 12824400 | 11 | RVT, POP 4.8X10mm 34 549119700 | 1 BRKT, MAGNET CATCH

12 148015400 | 1 TANK, FUEL D -SERIES 35 02825900 | 6 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
13 148017700 | 2 SPCR, PLASTIC 9mm 36 019479700 | 4 M8 x 25 Hex Screw HT Grade 8.8

14 14810400 |1 KNOB, CONTROL 37 049382600 | 2 M5.0X0.8 X 3 CAGE NUT STEEL CLEAR CN/5M/WD/CP
15 148993400 | 1 MOLDED, CONSOLE WRAP LH 38 04920100 | 10 | M8 Ni-Lock Nut DIN 985

16 148993800 | 1 MOLDED, CONSOLE WRAP RH 39 04885900 |7 M5 Nylon Insert Nut Din 985 Zinc & Clear

17 148995600 | 1 DASHBOARD, 40 04826400 | 1 M4 Ni-Lock Nut DIN 985 Zinc Clear Plate

18 149499500 | 1 STRAP, BATTERY 41 08819501 | 18 | M8 Washer Form B Steel

19 149499900 | 8 RECEPTACLE, DZUS, DART 42 088002800 | 2 M5 Washer Form C BS4320 Zinc & Clear

20 148996800 | 8 STUD, 1/4, TURN SLOT HD DZUS 43 08826200 | 1 M4 Washer Form A Steel Zinc Plate

21 44814801 | 1 STARTER, SOLENOID 44 08911500 {1 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear
22 448809300 | 1 DISPLAY, DASHBOARD 2015 45 149500000 | 8 RETAINER, WRAP DZUS BLACK

23 449880200 | 1 SWITCH, 3 WAY ROCKER




Rear Boby

Model All
8

BOM ID | Number Qty | Description

1 329652300 | 1 ASM, LH SEATBOX WELDED

2 329652400 | 1 ASM, RH SEATBOX WELDED

3 019484300 | 8 5X25 Cross rec. raised cheese head thread forming screw
4 049383200 | 4 NUTSERT, FLANGE HD M8

5 049383700 | 8 NUT, FLANGED M8

6 128000100 | 18 | RVT, POP 4.8X10X14mm

7 148992770 | 1 BODY, REAR COUNTAX RED

8 148995800 | 1 HAND, BRAKE REAR BODY MOULDING (LH)

9 148995900 | 1 COVER, MOLDED DECK HEIGHT

10 149591600 | 1 BODY, RH UNDER

11 149591800 | 1 BODY, LH UNDER

12 149592400 | 1 MAT, REAR BODY RH

13 149592500 | 1 MAT, REAR BODY LH

14 29200101 |1 BRKT, REAR TOW

15 449880100 | 1 SWITCH, PTO PUSH/PULL

16 549004800 | 1 ANCHOR, DECK LIFT SPRING

17 02886000 |2 M10 x 30 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
18 019483600 | 8 M8 x 20 Flange Bolt

19 049381600 | 2 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
20 089420500 | 2 M10 Washer Form B Steel Zinc Trivalent Clear




Boby LINK AND DEck TENSIONER ASSEMBLIES

Model All

BOM ID | Number Qty | Description

1 329651000 | 1 ASM, WELD SLEEVE

2 329651100 | 1 BAR, TENSIONER RELEASE

3 029425400 | 2 SCR, COUNTER SINK M8X16 BLACK

4 049383700 | 16 | NUT, FLANGED M8

5 06849100 | 2 R-CLIP 2MM

6 149589500 | 1 30mm x 6mmx40mm- PVC FLAT SLEEVE
7 438011000 | 4 TAPE, HIGH BOND STRIP

8 541140500 | 2 BRKT, TRANSAXLE

9 541148900 | 2 BRKT, LH BONNET SIDE PANEL GUIDE
10 549112200 | 1 PANEL, RH BODY LINK WESTWOOD

11 549112300 | 1 PANEL, LH BODY LINK

12 549118100 | 1 BRKT, BODY LINK LH

13 549118700 | 1 BRKT, BODY LINK RH

14 549122000 | 1 DECK, CRADLE 36 HGM TENSIONER

15 019483500 | 4 SCR, FLANGED HEX HD M8 x 16mm BZP
16 019484100 | 8 BOLT, FLANGED HEX HD M8 X 25

17 019483600 | 4 M8 x 20 Flange Bolt

18 088002600 | 2 M16 Washer Form B Steel Zinc Trivalent Clear




PGC LiFT

Model All

BOM ID | Number Qty | Description

1 327005000 | 1 ASM, POWDERED COLLECTOR LIFT HANDLE

2 32704800 | 1 ASM, PIVOT END

3 327056100 | 1 Left Hand Sweeper Arm Link Weld Assembly

4 327056200 | 1 Right Hand Sweeper Arm Link Weld Assembly

5 329652500 | 1 ASM, PGC LIFT SUPPORT

6 049383700 | 4 NUT, FLANGED M8

7 148996400 | 1 GRIP, FOAM FG50

8 149494500 | 2 INSERT, OVAL TUBE 40 X 20

9 18302700 |2 SPCR, LIFT 9MM

10 542020800 | 1 BRKT, LH PTO GUARD

11 542020900 | 1 BRKT, RH PTO GUARD

12 549118500 | 1 BRKT, PGC LIFT HOOK 1

13 549118600 | 1 BRKT, PGC LIFT HOOK 2

14 549219500 | 1 BRKT, PGC PGC HANDLE SUPPORT

15 019484600 | 4 BOLT, FLANGED HEX HD M6 X 20

16 019479700 | 1 M8 x 25 Hex Screw HT Grade 8.8

17 01935700 |2 M8 x 35 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear

18 02886000 |4 M10 x 30 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
19 029428400 | 2 M8 x 25 Flange Bolt (Serrated)

20 048000900 | 4 M6 X 2MM CAGE NUT CN/6M/WF/CP (2MM)

21 04886100 | 6 M10 Nylon Insert Nut Din 985 Zinc

22 088003700 | 1 M8 Washer Form C Steel Zinc Plate

23 088002400 | 2 M10 Washer Form A Steel Zinc Trivalent Clear

24 08925400 | 4 M8 x 40 x 3 Steel Plain Washers Zinc Trivalent Clear
25 088003600 | 4 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear
26 088004500 | 8 M10 Washer Form C Steel Zinc Plate

27 06823300 |2 M3.2 X 25 COTTER PINS STEEL ZINC PLATE, DIN 94

10




SEAT AND SEAT Box

Model All

BOM ID | Number Qty | Description

1 148021200 | 1 SEAT, SLIDE RAILS 2016

2 148021300 | 1 SEAT, ARM REST KIT 2016

3 019485200 | 8 M8 X 20 SOCKET FLANGE BUTTON SCREW
4 049383700 | 10 | NUT, FLANGED M8

5 059169000 | 2 CLEVIS PIN, Dia 8mm x 70mmlong

6 06849100 |2 R-CLIP 2MM

7 148021100 | 1 SEAT, 4WD- CNT180M

8 148021400 | 2 CAP, ROUND PLASTIC 34mm X 19.05mm
9 148996800 | 2 STUD, 1/4, TURN SLOT HD DZUS

10 149496300 | 1 PTO PLASTIC FLAP

11 149499900 | 2 RECEPTACLE, DZUS, DART

12 149500000 | 2 RETAINER, WRAP DZUS BLACK

13 258001000 | 2 SPRG, COMPRESSION 34.6mm X 71mm
14 27835401 | 2 WASHER. SPRING RETAINER

15 52849700 |1 GROMMET, 16mm

16 549128600 | 1 GUARD, MK4 PTO CUT OUT INFILL

17 549128700 | 1 PLATE, SEAT RUNNING

18 549129900 | 1 BOX, SEAT RUNNING PLATE MOUNT
19 549130200 | 1 BRKT, STOP SEAT SLIDE RAILS

20 019483600 | 2 BOLT, FLANGED HEX HD M8 X 20

21 019483600 | 4 M8 x 20 Flange Bolt

22 088003700 | 2 M8 Washer Form C Steel Zinc Plate

11




PTO BEARING ASSEMBLY

=Y

Model All
BOM ID | Number Qty | Description
1 20870702 | 1 ASM, PULLEY , 7" PTO
2 329596100 | 1 ASM, MOUNT PTO
3 019484200 | 1 BOLT, HEX HD M10 X50 GRADE 10.9
4 049383700 | 4 NUT, FLANGED M8
5 08819800 | 1 WASHER-FLAT-STL, METRIC M8X25X3mm
6 09823900 | 1 KEY, WOODRUFF 605
7 10811600 | 2 BRG, 6203-2RS
8 118161500 | 2 CLIP, HOSE JUBILEE 18 - 25
9 148018500 | 1 TANK, RESERVOIR OIL 4WD
10 148019500 | 1 TANK, FILLING PLUG 4WD
11 149589200 | 1 HOSE, RESERVOIR 4WD TRANSAXLE
12 183029000 | 2 SPCR, ENGINE X/W SERIES 10MM
13 18312202 | 1 CAP, ENGINE PULLEY
14 186000300 | 1 SPINDLE, CLUTCH PTO
15 186000400 | 1 SPCR, CLUTCH PTO
16 186005100 | 1 SPCR, CENTER PTO
17 31306202 | 1 SPCR, PTO END
18 44936200 |1 CLUTCH, PTO
19 549004400 | 1 CLUTCH, GUARD 4WD
20 019483600 | 4 BOLT, FLANGED HEX HD M8 X 20
21 019484100 | 1 BOLT, FLANGED HEX HD M8 X 25
22 019483600 | 2 M8 x 20 Flange Bolt

22
11

12




CHAssIs BELTs

Model B60 4TRAC

o (

[
®

BOM ID | Number Qty | Description

1 20811500 | 4 ASM, JOCKEY PULLEY

2 209046100 | 1 ASM, TRANSAXLE PULLEY 101mm

3 328969500 | 1 ASM, FRONT CLUTCH STOP

4 329594700 | 1 ASM, TENSIONER PLATE, UPPER

5 329603200 | 1 ASM, 2WD ENGINE PULLEY

6 329604800 | 1 ASM, TRANSAXLE BELT TENSIONER

7 019481700 ] 1 BOLT,7/16" UNF X 4.5 UNF

8 022951900 | 1 BELT, PTO DRIVE

9 049383700 | 4 NUT, FLANGED M8

10 09853401 | 1 KEY, 1/4" X 1/4" X 1 1/4"ANS| STD

11 18312200 |1 ENGINE, PULLEY CAP

12 183860700 | 1 SPCR, TENSIONER PLATES

13 183862100 | 1 SPCR, ENGINE PULLEY

14 186008900 | 1 POST, REAR IDLER RETROFIT

15 209046200 | 1 PULLEY, IDLER 4"

16 22951800 | 1 BELT, TRANSAXLE DRIVE

17 25812201 |1 SPRG, BELT TENSION

18 25812201 |1 SPRG, BELT TENSION

19 301123800 | 1 BRKT, BELT RETAINING

20 44936100 | 1 CLUTCH/BRAKE, |-5217-37

21 52824700 |2 BRG, OILITE BUSH

22 549010300 ] 1 MOUNT, DRIVE BELT SPRING

23 019484100 ) 2 BOLT, FLANGED HEX HD M8 X 25

24 02825900 | 2 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
25 028662300 ] 1 M6 x 16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
26 029428400 | 3 M8 x 25 Flange Bolt (Serrated)

27 019483700 ] 1 M8 x 30 Flange Bolt

28 08845200 | 1 M6 x 25mm Mudguard Washer Steel Zinc Plate 1.5mm Thick
29 089418600 | 3 M8 x 25 x 3 Steel Washer ISO 4759-3-C

30 088003700 | 1 M8 Washer Form C Steel Zinc Plate

31 08819800 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR

13




CHAssIs BELTs

Model B250 4TRAC

o ( ) -

—
@

BOM ID | Number Qty | Description

1 20811500 | 4 ASM, JOCKEY PULLEY

2 209046100 | 1 ASM, TRANSAXLE PULLEY 101mm

3 328969500 | 1 ASM, FRONT CLUTCH STOP

4 329594700 | 1 ASM, TENSIONER PLATE, UPPER

5 329603300 | 1 ASM, PULLEY MK4 KAWASAKI FR/FS 730 ENGINE
6 329604800 | 1 ASM, TRANSAXLE BELT TENSIONER

7 019481700 ] 1 BOLT,7/16" UNF X 4.5 UNF

8 022951900 | 1 BELT, PTO DRIVE

9 049383700 | 4 NUT, FLANGED M8

10 09853401 | 1 KEY, 1/4" X 1/4" X 1 1/4"ANS| STD

11 18312200 |1 ENGINE, PULLEY CAP

12 183860700 | 1 SPCR, TENSIONER PLATES

13 186006000 | 1 SPCR, ENGINE PULLEY KAWASAKI 730

14 186008900 | 1 POST, REAR IDLER RETROFIT

15 209046200 | 1 PULLEY, IDLER 4"

16 22951800 | 1 BELT, TRANSAXLE DRIVE

17 25812201 |1 SPRG, BELT TENSION

18 25812201 |1 SPRG, BELT TENSION

19 301123800 | 1 BRKT, BELT RETAINING

20 44936100 | 1 CLUTCH/BRAKE, |-5217-37

21 52824700 |2 BRG, OILITE BUSH

22 549010300 ] 1 MOUNT, DRIVE BELT SPRING

23 019484100 ) 2 BOLT, FLANGED HEX HD M8 X 25

24 02825900 | 2 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
25 028662300 ] 1 M6 x 16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
26 029428400 | 3 M8 x 25 Flange Bolt (Serrated)

27 019483700 ] 1 M8 x 30 Flange Bolt

28 08845200 | 1 M6 x 25mm Mudguard Washer Steel Zinc Plate 1.5mm Thick
29 089418600 | 3 M8 x 25 x 3 Steel Washer ISO 4759-3-C

30 088003700 | 1 M8 Washer Form C Steel Zinc Plate

31 08819800 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR

14




HYDRAULICS

Model All

PART SUPPLIED
WITH TRANSAXLE
ONLY

BOM ID | Number Qty | Description

1 178986900 | 1 ASM, 4WD HYDRAULIC HOSE - A

2 178987000 | 1 ASM, 4WD HYDRAULIC HOSE - B

3 329602200 | 1 ASM, 4WD OIL RETURN BRKT

4 019480700 | 4 M6 x 45 Socket Screw Zinc Black

5 028891900 | 1 M8 x 20 Socket Screw Zinc Black

6 118161500 | 2 CLIP, HOSE JUBILEE 18 - 25

7 119070000 | 4 CLAMP, SINGLE 16mm

8 119072200 | 2 PIPE, FRONT TRANSMISSION ADAPTER

9 119072300 | 1 O CLIP, DOUBLE EAR (NO17-20)

10 119072400 | 1 O CLIP, DOUBLE EAR (NO20-23)

11 149498400 | 1 SPCR, 4WD HOSE BRKT

12 149589100 | 1 PIPE, RESERVOIR 4SD FRONT RETURN

13 149589400 | 1 PIPE, RESERVOIR 4WD REAR RETURN

14 17898700 | 1 4WD HYDROTRANSM PIPE

15 186005400 | 1 HAND, BRAKE LINK ROD SPACER

16 31302800 |4 SPCR, 7MM X 5/16

17 549000000 | 2 PLATE, SHIM C & T 4WD

18 549013900 | 1 BRKT, OIL HOSE 4WD

19 019478900 | 1 M6 x 35 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
20 04920500 |4 M6 Nylon Insert Nut Type P Din 982 Zinc Clear Plate
21 049383800 | 1 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
22 089422200 | 1 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear

15



ReEAR TRANSMISSION

Model All

SERVICE PARTS:
RIM - 199503800
TIRE - 199503600

WHEEL STUD - 198002200
WHEEL NUT - 048000901

HUB ASSEMBLY W/ STUDS & NUTS - 198002000

BOM ID | Number Qty | Description

1 321123302 | 1 ASM, C- SERIES DUMP VALVE LEVER

2 478000500 | 1 ASM, TRANSAXLE 4WD K574C

3 012855800 | 1 PIN, 1/4" x 1/2" FLAT HEAD

4 049383700 | 11 | NUT, FLANGED M8

5 07921200 |2 19 MM EXTERNAL E -CLIP

6 081258200 | 2 washer, 32x20x1mm

7 09830700 |2 KEY, 2"X3/16" REAR WHEEL

8 14811800 |2 CAP, PLASTIC HUB

9 189498700 | 2 SPCR, K46 TRANSAXLE

10 189503401 | 2 SPCR, REAR WHEEL 4WD

11 30127800 |2 WASHER GALVENISED 46 x 19.5

12 303071002 | 1 TRANSAXLE DEFLECTOR REV G

13 303071400 | 1 FOOT, CONTROL DUMP VALVE BRACKET

14 307191802 | 2 K46 Transaxle thrust washer

15 405111100 | 2 TIRE/WHEEL, -20 X 8.00 - 10 NHS

16 542030100 | 1 BRKT, REAR GUARD

17 549005200 | 1 Transmission steady bracket

18 07868700 | 1 WSHR, STARLOCK 1/4"

19 019484600 | 3 BOLT, FLANGED HEX HD M6 X 20

20 028662700 | 8 M8 x 65 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
21 018002400 | 1 M10 x 55 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
22 019483500 | 1 M8 X 16 Flange Bolt

23 019483600 | 2 M8 x 20 Flange Bolt

24 048000900 | 3 M6 X 2MM CAGE NUT CN/6M/WF/CP (2MM)

25 049381600 | 1 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
26 088003700 | 12 | M8 Washer Form C Steel Zinc Plate

27 088004500 | 1 M10 Washer Form C Steel Zinc Plate

16




HAND BRAKE

Model All

BOM ID | Number Qty | Description

1 329603500 | 1 ASM, HANDBRAKE HANDLE BRACKET

2 329603600 | 1 ASM, HANDBRAKE HANDLE

3 329604600 | 1 ASM, HANDBRAKE SPRING ROD

4 329605600 | 1 ASM, HANDBRAKE CABLE AND SWITCH BRKT

5 049383700 | 6 NUT, FLANGED M8

6 059169100 | 1 PIN, HANDBRAKE CLEVIS

7 06849100 | 1 R-CLIP 2MM

8 12860100 |1 RIVET 4.8 X 16MM ALLOY POP

9 148670100 | 1 STRIP, HANDBRAKE BUMP STOP

10 149557300 | 1 KNOB, HANDBRAKE HANDLE

11 149593800 | 1 SLIDER, HANDBRAKE SPRING

12 25906300 | 1 SPRG, HANDBRAKE

13 449880800 | 1 SWITCH, PLUNGER NO/NC

14 52824700 | 1 BRG, OILITE BUSH

15 02912200 |2 M5 x16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear DIN933
16 019483600 | 2 M8 x 20 Flange Bolt

17 019483500 | 4 M8 X 16 Flange Bolt

18 019484600 | 1 M6 x 20 Flange Bolt

19 048001800 | 2 M5 Hex Full Nut Steel

20 049383800 | 1 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
21 08911500 |4 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear
22 088002800 | 1 M5 Washer Form C BS4320 Zinc & Clear

17



PeDALS

Model All

BOM ID | Number Qty | Description

1 307194300 | 1 ASM, Pedal Cassette Link

2 329603800 | 1 ASM, REVERSE PEDAL TOP

3 329603900 | 1 ASM, FWD PEDAL TOP

4 329604200 | 1 ASM, PEDAL CASSETTE

5 329604400 | 1 ASM, REVERSE PEDAL BOTTOM

6 329604500 | 1 ASM, FWD PEDAL BOTTOM

7 049383700 | 4 NUT, FLANGED M8

8 089418300 | 2 3/8 STAR LOCK WASHER

9 109011700 | 2 CHASSIS, PEDAL BOSS BRG, IGUS-2427-20

10 148013700 | 1 PEDAL, RUBBER, FORWARD

11 148013800 | 1 PEDAL, REVERSE, RUBBER

12 186009500 | 1 TRUNNION, PEDAL DRIVE

13 313514800 | 1 ROD, FWD/REV PEDAL

14 449880800 | 1 SWITCH, PLUNGER NO/NC

15 078001500 | 2 CIRCLIP, EXTERNAL @24 SHAFT

16 02912200 |2 M5 x16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear DIN933
17 02825900 | 1 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
18 018001600 | 2 M8 x 30 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear

19 019483600 | 2 M8 x 20 Flange Bolt

20 04872100 | 2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936

21 048001800 | 2 M5 Hex Full Nut Steel

22 04886100 | 1 M10 Nylon Insert Nut Din 985 Zinc

23 088002400 | 2 M10 Washer Form A Steel Zinc Trivalent Clear

24 08911500 |2 M5 Washer Form A to DIN 125 Steel Zinc Trivalent Clear
25 08925400 |2 M8 x 40 x 3 Steel Plain Washers Zinc Trivalent Clear
26 06855200 | 1 M3.2 X 12 COTTER PINS STEEL ZINC PLATE, DIN 94

18




HAND BrRaKE AND PEDpAL CABLES

Model All

BOM ID | Number Qty | Description

1 329603700 | 1 ASM, HANDBRAKE PLUNGER

2 329605500 | 1 ASM, CHASSIS STIFFENER

3 529473100 | 1 CABLE, HANDBRAKE

4 529473200 | 1 CABLE, PEDAL LOCK

5 049383700 | 2 NUT, FLANGED M8

6 149498500 | 1 SPCR, TRANSAXLE SPRING

7 186008000 | 1 TRUNNION, HANDBRAKE CABLE

8 25906400 | 1 SPRG, TRANSAXLE BRAKE

9 549012200 | 1 BRKT, TRANSAXLE CABLE

10 078001400 | 1 CIRCLIP, EXTERNAL @10 SHAFT

11 028662300 | 2 M6 x 16 Hex Screw HT Grade 8.8 Zinc Trivalent Clear

12 019483600 | 2 M8 x 20 Flange Bolt

13 04850600 | 1 M8 Nylon Insert Nut Din 982 Zinc & Clear

14 049383800 | 3 M6 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
15 08819501 |1 M8 Washer Form B Steel

16 08845200 |1 M6 x 25mm Mudguard Washer Steel Zinc Plate 1.5mm Thick
17 089422200 | 3 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear

18 088002400 | 1 M10 Washer Form A Steel Zinc Trivalent Clear

19 25805000 | 1 SPRG, PEDAL LOCK

19




Deck LiIFT — FRoNT CRADLE

Model All

BOM ID | Number Qty | Description

1 328969400 | 1 ASM, FRONT CRADLE

2 329600900 | 1 ASM, DECK ADJUSTMENT BRKT

3 049383700 | 4 NUT, FLANGED M8

4 06823300 |2 PIN, SPLIT 1/8" X 1"

5 11836700 | 2 RUE CLIP

6 183864400 | 1 ROD, DECK CRADLE LINK

7 302080600 | 1 BRKT, FRONT RH CRADLE

8 302080700 | 1 BRKT, FRONT LH CRADLE BRACKET

9 31336800 |2 PIN, DECK LIFT 1/2"X3/8" CLEVIS

10 31339400 |2 PIN, DECK LIFT

11 019479700 | 4 M8 x 25 Hex Screw HT Grade 8.8

12 04872100 |2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936
13 08819501 |4 M8 Washer Form B Steel

14 088002400 | 2 M10 Washer Form A Steel Zinc Trivalent Clear
15 088003600 | 4 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear

20




Deck LIFT — REAR CRADLE

Model All

i N
i
i

i

BOM ID | Number Qty | Description

1 328961400 | 1 BRKT, REAR DECK CRADLE ADJUSTER

2 329600200 | 1 ASM, REAR DECK HANGING BRKT

3 049383700 | 6 NUT, FLANGED M8

4 11836700 | 2 RUE CLIP

5 189497500 | 1 TRUNNION, DECK LEVEL

6 25885300 | 2 SPRG, DECK LIFT ASSIST

7 302080300 | 1 BRKT, RH REAR HANGING

8 302080500 | 1 BRKT, LH REAR DECK LEVEL

9 31323500 |1 SPCR, TRANSAXLE / HE CROSSBAR

10 31337200 |2 PIN, DECK LIFT REAR

11 549129100 | 1 BRKT, REAR DECK LIFT LINK

12 019479700 | 6 M8 x 25 Hex Screw HT Grade 8.8

13 04872100 |2 M10 Hex Lock Nut Steel Zinc Clear Pass Din936
14 04886100 |1 M10 Nylon Insert Nut Din 985 Zinc

15 088002400 | 2 M10 Washer Form A Steel Zinc Trivalent Clear
16 088004500 | 1 M10 Washer Form C Steel Zinc Plate

17 08819501 | 6 M8 Washer Form B Steel

18 088003600 | 2 M12 Washer BS4320 Form B Steel Zinc Trivalent Clear

21




Deck LiIFT — HANDLE

Model All

BOM ID | Number Qty | Description

1 327806100 | 1 ASM, DECK LIFT MANUAL ADJUSTER

2 327878100 | 1 ASM, DECK LIFT TRIGGER

3 328969800 | 1 ASM, DECK LIFT CARRY PLATE

4 329598200 | 1 ASM, YOKE ROD

5 329602800 | 1 ASM, DECK LIFT HANDLE

6 028004000 | 1 M5 X 30MM CSK SOCKET HEAD SCREW

7 029425000 | 1 M5 x 35 CSK Socket Head Screw

8 049383700 | 5 NUT, FLANGED M8

9 149550400 | 1 RH, DECK LIFT HANDLE COVER

10 149550500 | 1 LH, DECK LIFT HANDLE COVER

11 149550601 | 1 MANUAL, DECK LIFT HANDLE TRIGGER

12 183016900 | 1 SPCR, TRACK ROD END

13 183528800 | 2 DECK LIFT LINK SLIDE PIN

14 183529500 | 1 SPCR, DECK LIFT PIVOT

15 183864100 | 1 SPCR, DECK LIFT CROSS SHAFT

16 186006800 | 1 CROSS, SHAFT DECK LIFT HANDLE

17 259405900 | 1 SPRG, DECK MANUAL LIFT

18 301965300 | 2 DECK LIFT LINK SLIDE PLATE

19 301965400 | 1 ARM, LOWER LINK DECK LIFT

20 541147400 | 1 DECK LIFT ATTACHEMENT BRACKET

21 078000700 | 4 E-CLIP, 39mm SHAFT

22 018002400 | 1 M10 x 55 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
23 019479700 | 1 M8 x 25 Hex Screw HT Grade 8.8

24 028001000 | 2 M8 x 16 Hex Screw HT Grade 8.8 Zinc Plate

25 028002300 | 3 M10 x 25 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
26 02886000 | 1 M10 x 30 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
27 02825900 | 4 M8 x 20 Hex Screw HT Grade 8.8 Zinc Trivalent Clear
28 048001800 | 2 M5 Hex Full Nut Steel

29 049381600 | 4 M10 Nylon Insert Flange Nut DIN 6926 Zinc Trivalent Clear Grade 8
30 04886100 | 1 M10 Nylon Insert Nut Din 985 Zinc

31 088003700 | 1 M8 Washer Form C Steel Zinc Plate

32 088002400 | 1 M10 Washer Form A Steel Zinc Trivalent Clear

33 08819501 |7 M8 Washer Form B Steel

34 089420500 | 5 M10 Washer Form B Steel Zinc Trivalent Clear

22



ENGINE ASSEMBLY

Model B60 4TRAC

BOM ID | Number Qty | Description

1 329599900 | 1 EXHAUST, ASM KAW 481/541

2 401008400 | 1 ASM, EXHAUST 26HP

3 529473400 | 1 ASM, ENGINE OIL DRAIN VALVE KAWASAKI

4 01848700 |4 BOLT, ENGINE 3/8" X 1 1/4" UNC

5 049383700 | 6 NUT, FLANGED M8

6 159338600 | 1 ENGINE, KAWASAKI FS481V

7 307199701 | 1 COVER,EXHAUST

8 541039200 | 1 EXHAUST, PLATE ALPHA

9 549005700 | 1 SHIELD, EXHAUST MK4 KAWASAKI

10 018003200 | 2 M8 x 40 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
11 019479700 | 2 M8 x 25 Hex Screw HT Grade 8.8

12 029428400 | 2 M8 x 25 Flange Bolt (Serrated)

13 088003700 | 2 M8 Washer Form C Steel Zinc Plate

14 089418600 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C

15 08819800 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR

23




ENGINE ASSEMBLY

Model B250 4TRAC

BOM ID | Number Qty | Description

1 329599800 | 1 EXHAUST, ASM KAW 730

2 401008400 | 1 ASM, EXHAUST 26HP

3 529473400 | 1 ASM, ENGINE OIL DRAIN VALVE KAWASAKI

4 018993400 | 4 BOLT, ENGINE 3/8" X 2"

5 159339700 | 1 ENGINE, KAWASAKI , FR730V

6 186006000 | 1 SPCR, ENGINE PULLEY KAWASAKI 730

7 186006100 | 4 SPCR, ENGINE MOUNT 4WD

8 307199701 | 1 COVER,EXHAUST

9 541039200 | 1 EXHAUST, PLATE ALPHA

10 549005700 | 1 SHIELD, EXHAUST MK4 KAWASAKI

11 028002900 | 2 M6 x 25 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear

12 019479700 | 2 M8 x 25 Hex Screw HT Grade 8.8

13 018003200 | 2 M8 x 40 Hex Bolt HT Grade 8.8 Zinc Trivalent Clear
14 04920100 | 4 M8 Ni-Lock Nut DIN 985

15 04920500 |2 M6 Nylon Insert Nut Type P Din 982 Zinc Clear Plate
16 089422200 | 4 M6 Washer BS 4320 Form B Steel Zinc Trivalent Clear
17 088003700 | 2 M8 Washer Form C Steel Zinc Plate

18 089418600 | 1 M8 x 25 x 3 Steel Washer ISO 4759-3-C

19 08819800 |1 M8 x 25 x 3 Steel Washer ISO 4759-3-C ZINC & TRIVALENT CLEAR

24




Model All

Loom COMPONENTS

H1dv3

(@3sn LON)
o HDLIMS HDLIMS HOLIMS
dn 1v3s 1v3s VY9 ANVH

(@INOW3IY)
(;z)  3NION3

aongios &)
( [ wavis
S

NOILD3S INIONT 33S

HOLNTD OLd 43L1LND

@ § HD1N1D OLd 4v3d e
(@3INOW3Y)
HOSN3S 1111 X089 3ISN4
o 3, (@IAOW3Y)
\@, = Y31IWOILNILOd
° — 1HDIAH MD3A
Em>o_>m%\@ % I D9d OLQILLH SLYVd
VIS QY
¥ivads (G . QIONF105 0L O 0
() O
(¥3LLND) L AVTIY HDLIMS é /@u
Y3LLND / OLd 29d T00€ EMW / ¥3AYIYdS / (d3noW3H)
Y3IH19YDS 0L 3LLIH SLHvd HOLIMS
¢

(@3sn LON)
HOLIMS 11N4 13N

®
(o) ‘\“\ “\\\ (LnoLnd
s, B &

1
(LYV1S)
¥ AVT3Y £ Lnow prbvo o E
(doLs) (OLd) wmwmw_ 8 AV1ZY a @)

S AVI3Y 9 AVIY

HOLIMS 153735 HOLIMS NOILINDI
4311ND a4vogHsvd

25




Loom COMPONENTS

Model All

Description Part Number
1 LOOM WIRING 448214400
2 TRANSORB 448010800
3 DISPLAY, DASHBOARD 2015 448809300
4 SENDER, FUEL - VARIABLE 449879800
5 ASM, POTENTIOMETER - HOSS, MES 449881000
6 SWITCH, PTO 449880100
7 CONNECTOR - PTO SWITCH 449880101
8 SWITCH, ROCKER 449880200
9 SWITCH, KEY - 4 POSITION 448017800
10 CLUTCH LOOM WARNER/OGURA 44947500
11 STARTER SOLENOID 44814801
12 EARTH LEAD LONG 449662900
13 LEAD BATTERY TO SOLENOID 44812602
14 BATTERY 458141900
15 KEY 448017900
16 RELAY 449881400
17 LEAD SOLENOID TO ENGINE 449878700
18 SEAT SWITCH 44949500
19 FUSE HOLDER 448017700
20 PLUNGER SWITCH NO/NC 449880800
21 EARTH LEAD SHORT 449881200
22 M6 X 10 GRUB SCREW HEX SOCKET HEAD (NOT ILLUSTRATED) 028892100
23 19 X 19MM ADHESIVE CABLE TIE MOUNT (NOT ILLUSTRATED) 528007400
24 CABLE TIE (NOT ILLUSTRATED) 14947600
25 TIE WRAP (NOT ILLUSTRATED) 52858400
26 CABLE TIE, 1 PIECE WITH ARROW (NOT ILLUSTRATED) 528009300
27 KAWASAKI WIRE 449668400
27A BRIGGS & STRATTON WIRE 449881500
28 INCLINOMETER PCB 449662300
29 2 TONE SOUNDER 449665200

PARTS USED ON EXTERNAL ACCESSORIES
30 PLUNGER SWITCH NO/NC 449880800
31 PGC SAFETY SWITCH LOOM 449881900
32 CABLE PLUG ADAPTER 449012400

COUNTAX / ARIENS MODELS ONLY
33 LED STRIP LOOM 449880000
34 LED LIGHT STRIP 449881700

WESTWOOD MODELS ONLY
35 WW LED Loom 449562400
36 WW LED Light 449880500

26




Model All

WIRING DIAGRAM

SNId DN o
€L/TL A
NON 3sSn SQUYMHO NMOHS N DA“ A
8SMN L£84-6/1 N/d D34
01 K = PIOUS|OS 1HYLS POZURUNINCE
€L WO
5 10SUSS |9n4
._-_ MS 3SHIATY - Ad3iL1ve
14 14V1S
671d 2|qed
) STH dOLS pay a|qe) Aianieg
8em m.mml\,\ o¢ [osy 08/614 ptousjos e
ﬂ% 9€d Nl 8¢ nd
Mo |98 s8 Jos/seg ved 1 HOLOW 1
(A009 V1) 900¥N L H3LYVIS [ 88 —
o =y
SAV13d TO4LNOD 431lnd _ B oy _V Zena |
440 NMOHS ! wuixu%
SUPLY
—— * —JQAT ] i /e du ey INIONI = ]
= ora G — OLINOVN (e
14 43Lind + % L4 H¥3aLLND MS 1V3S
78 [“STscou L8 _
sl B HOLNTD 629y R Pl P 440 NMOHS M W_M mu.mﬂ 440 NMOHS
LWA
43Lnd
+N = F %AT Otwea = = — o
9SM |98 S8 )£4/98 S9MOT 123 o
© L1 L AN O
[ % MS INVH9
il (4%:]
+ % SNId DN vv% 0949 09U [ S 0
. {ewa] NON 3SN £ MN o
(SToena TENY [rna] o
MS 73S 4311ND Old — LN
HOLNTD OLd 01 n s{ers
E w<% T9/19N LON]
[e]
M“MM”_M_”_\_HMwDUU+ Old N Y
I —
3|qesig Old — * YN8 ve, €9/09N @mm\mmz&"
% A% SZnN SMd LN
@ sybr ST e o [zng]
€14 0ld 914 OLd 440 NMOHS @ =
£2/9989
o) Vo1 GE5] W MOIA JesYy @ & @
€e/cc S WdH ZSMd -
@ b or o1 EaY) M uonub|
LHOIIH XD3A LY
9/59 Yagel) wny 1111650
TIN4 13N 18d
N3dO 13N 6904
® ® N2dO NMOHS SNOLLDINNOD plwcerron
3SYIAIY Od
g\og/oV — Tv3sn MS NIVW 43110 Old
— — 4 "o e
o O
OB IR + % : e
E NnoN = 2 wzdnes
MS N3O 13N — e
pIOUBOS [ang o
Bnid M) x3|0W JTNAOW AV1dSIA

27




GUARDING ASSEMBLY

Model All

BOM ID | Number Qty | Description

1 049383700 | 14 | NUT, FLANGED M8

2 148020900 | 4 STUD, Slot Head 16.5mm Long

3 148996800 | 4 STUD, 1/4, TURN SLOT HD DZUS

4 148996900 | 1 GUARD, LH MK4 TRACTOR

5 148997000 | 1 GUARD, RH MK4 TRACTOR

6 148997800 | 4 SANP-IN RECEPTACLE 4mm SHEET

7 149499900 | 4 RECEPTACLE, DZUS, DART

8 149500000 | 8 RETAINER, WRAP DZUS BLACK

9 549007400 | 1 PLATE, CLUTCH GUARD DIVIDER

10 549007500 | 1 BRKT, CLUTCH GUARD RH

11 549007600 | 1 BRKT, CLUTCH GUARD LH

12 549219300 | 1 BRKT, RH REAR PLASTIC GUARD MOUNT
13 549219400 | 1 BRKT, RH REAR PLASTIC GUARD MOUNT
14 549219600 | 1 FRAME, RH SIDE GUARD

15 549219700 | 1 FRAME, LH SIDE GUARD

16 019484600 | 4 BOLT, FLANGED HEX HD M6 X 20

17 019483600 | 14 | M8 x 20 Flange Bolt

18 049381900 | 4 M6 CAGE NUT ZINC CGN1080 BZP FOR 3MM SHEET

28




DecaLs — SAFETY

Model All

B

N NN

THE BELT AND PULLEY

KEEP HANDS AWAY FROM

L
2l
o<~
Z |0
L Z|w|S
NLI
o x¥|al2
E _ <|=|Z
Zl(m |1=|<(a|x
S a YH“_E
S|E|=(w|z|O
> Wl lv|Z
QI=I1S(2k < |=|<
OLENARAD
BERASBT
MR EINMERE
<|Ol=lo|O|Z]|wW
mEGOTEAUM
SlX|a|IT|a|o|T|T|m
=1 [ Y Y B B Y B
ol < < << << <
n|OlO101010]0]|0|0
O || W W | oo
[a]ia][a]ia]a]ia]lia][a](a)
>
i
Q11212112
o o olo|o
l=ll=1t=1[=1I=1=1l=][=)
== | OO0 |O[M]|—|N|O
Olo|N|o|B]|R|w]|o]|®
Qo[- ||| |D ||
E|Q|D|3|2|R|S|B|D
SIu|V|VIvIvIvIV|Y
4 Kol 3ol Kol Kol Kol Kol Ksel Koe)
a
=
o
A~ ||| |w]©o|~]|

Ak B,

29



DecaLs — STYLE

Model B60 4TRAC

.7 ‘
Ln § 5

; . ATy

o &

BOM ID | Number Qty | Description

1 359010100 | 2 DECAL, COUNTAX BONNET BADGE

2 359008500 | 1 DECAL, B60 4TRAC LEFT HAND MODEL

3 359008600 | 1 DECAL, B60 4TRAC RIGHT HAND MODEL
4 359553700 | 1 DECAL, REAR BODY DECK HEIGHT LABEL
5 35809701 | 1 DECAL, NOISE LABEL 100 dB

6 358098400 | 1 DECAL, LEFT DASHBOARD LABEL

7 358098500 | 1 DECAL, RIGHT DASHBOARD LABEL

30



DecaLs — STYLE

Model B250 4TRAC

§6‘

Yo . 4
/

\ B250 <. "\

BOM ID | Number Qty | Description

1 359010100 | 2 DECAL, COUNTAX BONNET BADGE

2 359008700 | 1 DECAL, B250 4TRAC LEFT HAND MODEL
3 359008800 | 1 DECAL, B250 4TRAC RIGHT HAND MODEL
4 359553700 | 1 DECAL, REAR BODY DECK HEIGHT LABEL
5 359497101 | 1 DECAL, NOISE LABEL 105 dB

6 358098400 | 1 DECAL, LEFT DASHBOARD LABEL

7 358098500 | 1 DECAL, RIGHT DASHBOARD LABEL

31



Il COUNTCOAX B

Ariens Company Limited

Countax House, Great Haseley,
Oxford, OX44 7PF

Telephone: +44 (0)1844 278 800

www.countax.co.uk

W An Oﬁm Company Brand


http://www.countax.co.uk/

	Bonnet
	Chassis/Front Axle
	Steering
	Console
	Rear Body
	Body Link and Deck Tensioner Assemblies
	PGC Lift
	Seat and Seat Box
	PTO Bearing Assembly
	Chassis Belts
	Hydraulics
	Rear Transmission
	Hand Brake
	Pedals
	Hand Brake and Pedal Cables
	Deck Lift – Front Cradle
	Deck Lift – Rear Cradle
	Deck Lift – Handle
	Engine Assembly
	Loom Components
	Wiring Diagram
	Guarding Assembly
	Decals – Safety
	Decals – Style

